PARTS LIST

DESCRIPTION

Boom: 72" x2"Q.0D, .058 Wall Aluminum

s b et Y0 O S 4D AL LI ALl B S S Y B I PP VY Y T

84" % 2-1/8" 0.D. 058 Wall Aluming i mm=m——w e

6" x 7" Mast Plate

Reflector #1: (20/15 meters)

50" x 1~1/4" 0.D, 058 Wall Aluminam=r———mmr—=——e oo
72" x 1-1/8" O.D. .058 Wall AlUMintm———m—mm—m— s e

43" % 17 0, D. .058 Wall Aluminum

e S P e v e e e A Al Ll s e Y AN VR VS TR T e T s

201 X 7/8" O.D. 0858 Wall AlUTminu = mom oo o o s i s e s
36" x 5/87 0.D., 043 Wall AlUminr e s o w e o e o i e
15 meter trap, 32-1/8" overall length, no marking-——~ww=——m-—r-
8-1/2" x 8" Element Mounting Plate -- —_—

Reflector #2: (10 meters)

36" x 7/8" 0.D. 058 Wall Alumingm=n=rrsremmmemmmm——— e
48" x 3/4" 0,0, .049 Wall Aluminum v e
48" % 5/8" 0.D. ,049 Wall Aluminum-=nmrmrm=rror=mmmme e

Driven Element #3:

25" x 1-1/4" 0.D. ,058 Wall ANUMINUM=cmm=remsm e e
72" x 1-1/8" 0.D, .058 Wall AIuminiie e — oo s
28-1/2" x 1" 0,D, ,058 Wall Aluminummmmmm=mm = o~ e

28~3/4" x 5/8" 0.D. .049 Wall Alu

TXLEELLL 1Y) e e e s e i

15 meter traps, 32-1/8" overall length, red marking~r—-=-r—m---
10 meter {rap, 26-3/8" overall length ——r=—-n e e o e
Center insulator, B 3 BT I, st v ettt e
3-1/2" x 8" Element Mounting Plate wrm—m === s sm e e oo

AFB-1  1-1 Balup ====m=mmm—m———

Director #4;

50" x 1~1/4" O.D. ,058 Wall Aluminup = rmmmmermmmrm o oo
72" x 1-1/8" 0.D. 058 Wall Aluminum=-smgdm=rre—m-—momm—— o
17-1/2" x 1" O.D. ,058 Wall Aluminumerr=sm==mmode e —mm e
24" x 5/8" 0.1, 058 Wall Aluminum= - mmdfme o e e e
15 meter trap, 32-1/8" overall length, black marking ~--mr ===
10 meter trap, 23-3/8" overall length —rw s s
3-1/2" x 6" Element Mounting Plate = mmemwmmmmm e

3-1/4" x 1-5/8" 0.D. Trap Cover
4-1/4" % 1-1/2" Q. D, Trap Cover-

L™ ek e e e i 4. e A A TP e T

g - e Ty S i P g T . 4 444 s v e

QUANTITY

2

T B DD DD OB e Pt 3t et BRSO ODRD DS D2 TS T I Al = B BRI DS B DG e

e




PARTS PACKACGE

PART NUMBER DESCRIPTION QUANTITY

1 21 T Bl = e s 6
2 1-5/8" U=Bolt === rmmme mm e e 4
5 5/16" Lock Washey===rm==mm=mmrm o e 26
6 5/16" Hex Nuts ===m=m=mrrpm—mer e o o <36
10 #8 Internal Tooth Lock Washer ——w—=rrmm—mwem—— '3
11 8-32 Stainless Steel Hex Nut = ——mmmomem s o 3
26 8~32 x 1'" Stainless Steel Mach, Screw ===—-mmem-= 1
27 5/8" Plastic Cap=-—=r=m—omum s e e 8
31 2" % 4" UmBolt == e s m e s i e 1
52 31/2" U=Bolt Bracket == mm=mmm mmm o e e e 1
38 3-1/2" U~Boit Backing Plate ——==rmmmmmm mmm e o 1
34 21 /21 UwBolt = o m s e e 4
35 3~1 fachines Aluminpum V-Block ======mromm 4
36 3/8'*thck Washer—=-- - - 8
37 3/8" Hex Nut === m e e e o e 8
83 1/4 - 20 x 1-1/4" RH §.8. Mach. Screw === e 2
84 1/4™ Stainless Steel Lock Washer=———r=rm=====m=m 2
85 1/4 = 20 Stainless Steel Hex Nut ===mrr===rm—mr- 4,

98 2=1/8" x 3" UmBolfmm === s e 21!
98 2" Plagtic Capum s o s s s st s e e e 2
100 Teod SEraps ==—=r=rmm=r - ————— s e 2
101 Balun Clamp for 2-1/8" dia, ~==m=mm=sem o 1
102 1-5/8" Plastic Caps, with 7/8" holegw==r==m==wmm 8
103 1~1/2" Plastic Caps, with 3/4" holegmemmmmmmmwmm e 12
G-8 5/4" Telescope Clamprr=====—wwomme e 8
G~ 7/8" Telescope Clamp === wmmm i s o e e 8
G-10 1" Teleseope Clamp<=—=~ — P 6
G-i1 1~1/8" Telescope Clamp———===—=~=rmw- %’?’W“” 6
G-12 1-1/4" Telescope Clamp === mmu = 6
G-19 2-1/8" Telegcape Clamp———r———==mm=—w=mwmwweu 2

Your Cush Craft ATB-34 Tri-Band beam is engineered and manufactured fo give {op performsance
andirouble~free service. It will perform as specified if the instructions and suggestions are followed
and if care is used in assembly and installation,

Masting: The mast mounting bracket for the ATBw34 will {ake up to a 2-1/2" 0,D, mast. A 2" 0,D,
or larger heavy wall mast is highly recommended in locations where weather conditions are severe,
Refer to Figure 5 for mounting details.

Rotator: A good heavy duty amateur style rotator will provide the best service and longest life,

Mounting: A VHF antenna may be mounted a multiple of a 1/2 wavelength (VHF) above the ATB-34,
the minimum recommended distance being 6 feet,

Location: Location of the antenna is extremely important. Surrounding objects such as trees, power
lines and any ohbjects of large size will seriously reduce the efficiency of the antenna, To minimize
the effects of surrounding objects, mount the antenna as high and in the clear as possible, Maetallic
guy wires may be broken up with strain type insulators {o eliminate resonances, The ATB-34 should
be mounted a minimum of 33 feet above ground, although greater heights are preferable This
minimum distance approximates one half wavelength of the lowest frequency (20 meters) of the yagi.

rb—




ASSEMBLY INSTRUCTIONS

* Boom Assembly: Slide the 72" x 2" tubing into the ends of the 2-1/8" center tubing to the black line.
The sections are secured by G-19 clamps. Press the 2" plastic caps onto the ends, The hoom is
marked with the element pumbers. Be sure the sections are placed in the proper numerical order,
The assembled boom length iz 18 feet,

Trap Covers: All trap covers should be placed over the traps before element assembly begins., The
10-meter trap covers are 3~1/4"x 1-5/8" Q.D. and the 15-meter traps are 4-1/4"x 1-1/2" 0.D.
Two plastic caps for each trap are provided. Refer to Figure 1 for assembly details.

Element Assembly:

20/15 Meter Reflector #1 _

Slide each 1~1/8" tube as far as the blaek line into the 1-1/4" center tube. These tubes should butt
against each other at the center. Secure with G-12 clamps, Insert each 1V tube as far as the black
line into the 1-1/8" tube and secure with a G-11 clamp. Insert each 7/8" tube as far as the black
line info the 1" tube and secure with a ¢-10 clamp, The 15 meter trap {coax end} is inserfed into
each of the 7/8" tubes. These traps should be fully inserted fo the edge of the trap, and secured with
G~9 clamps. The 5/8" end tubes are inserted into the traps as far as the black line. These tubes
are secured with G-8 clamps., Press the 5/8" plastic caps onto the ends., Refer to Figures 2 and 6
for mounting details.

10 Meter Reflector #2 ~

Slide each 3/4' tube as far as the black line into the T/8" center section, and secure with a G~-9
clamp, ., The 5/8" end tubes are inserted into the 3/4" tubes as far as the black line. Secure these
end pieces with G»8 clamps., Press the 5/8" plastic caps onto the ends. Refer to Figure 3 for

mounting details,

20/15/16 Meter Driven Flement #3

Align the 1/4" holes in the 1-1/4" tubes with the center insulator holes, Slide each 1-1/8'" tube as
far as the black line info the 1~1/4' tube and secure with a G~12 clamp. Place the nuts, iockwasher
and balun strap in the proper order on the 1-1/4" stainless steel serew.. The 1-1/4" screw is
tightened to secure the 1-1/8" tubing. The 1/4 ~ 20 hex nut and lockwasher are tightened next.
Leave the strap and last hex nut loose until the balun is mounted to the boom. The other ends of the
straps are mounted at the balun with 8-32 sfainless steel washers and hex nuts. Slide each 1" tube
as far as the black line into the 1-1/8" tube, Secure with G-11 clamps, Insert the 10 meter driven
element traps (coax end) into the 1" tubes., These traps should be fully inserted to the edge of the
“{rdp, and secured with G-10 clamps, Insert eaca 15 meter trap {coax end) as far as the red line
into the 10 meter frap. The distance between these traps should be 17-3/4", Secure with G-9
clamps. The 5/8" end tubes are inserted into the 15 meter traps as far as the black line, The end
tubes are gsecured with G-8 clamps, Press the 5/8" plastic caps onto the ends, Refer to Figures 4
and 6 for mounting details. '

20/15/10 Meter Director #4

Slide each 1~1/8" tube as far as the black line into the 1-1/4" center tube, These tubes should buit
against each other at the center., Secure with G-12 clamps. Insert each 1" tube as far as the black
line into the 1-1/8" tube and secure with a G~11 clamp. Slide the 10 meter director traps (coax end)
into the 1" tubes. Each trap should be fully inserted to the edge of the trap, and secured with a G-10
clamp, Insert each 15 meter trap (coax end) as far as the black line, into the 10 meter trap. The
distarice between these traps should be 14-3/4", Secure with G-9 clamps., The 5/8" end tubes are
ingerted into the 15 meter traps as far as the black line, The end tubes are secured with G-8
clamps. Press the 5/8" plastic caps onto the ends. Refer to Figures 2 and 6 for mounting details.

PR




Feedline: Attach a standard PL-259 coax fitting to your 52 ohm coaxial cable and connect if to the
coax fitting on the balun, Dresgs the cable along the beom and down the masf, using tape to hold it
in position. Align elements, re—check and tighten all fasteners and connections.

Tuning: The elements are marked for operation in the phone band. Adjustment $o any other part of
the band may bo acoomplished by moving the trap positions and the 5/8" end tubes. These dimensions
are found in Chart 1 and Figure 7.

CHARTY 1.
Xy X3 X4 Y, Yy Y4 7y %3 g
PHONE  104-1/2"  gl.1/2% g1/ 1417 17-3/4% 14-3/4% 441721 41-1/8% aan
CENTER 105-1/2"  93.1/2" Bgw1/2" 142" 18" 14-3/4" 46-1/2" 4i-1/a™ sa"
CwW 108-1/8"  §7-3/4" ga-1/4" 143" 18-1/2" 14-8/4"  48-1/8"  41-1/4" 48"

16—%'--* “““““ ¥t “‘*w"-"-—w:';

e -~ S e ]
Zi Yﬁ N!IJ: Y! :1} ! zg—------bl

)(g ) Xz 3

FIGURE 7. 764"

Jcez ~prs
=

L - e ]
. *a Y3 Xa Tk X3 Fheypl ez, —d
Bak"
— ;‘,L_lg_:# - = — -+ ]
24 Y4 , %4 } X4 JUA N

7 fud W prs ‘9&“4&/
She B G Blee g

[P - UTTRE

i LRI



WARNING: Contact with power lines is dangerous! Do not install this anfenna where there is any
possibility of contact or high-voltage arc-over from power cables or service drops to buildings,
The antenna, supporting mast and/or tower must not be in close proximity to any power lines during
installation, or in the event part of the system should accidenially fall. Consulf the National Elec~
trical Code for further details.

SYSTEM GROUNDING: Direct grounding of the antenna, mast, and tower is very important, This
serves as protection from lightning-strikes and static build-up, and from the power which is present
on the radio equipment connected to the antenna, A gt){)d' electrical connection should be made to one
or more ground rods {or other extensive grounding system) directly at the base of the tower or mast,
using large grounding-wire and non~corrosive hardware. For details and safety standards, consult
the National EKiectrical Code.

TYPICAL CHARACTERISTICS.

STANDING=WAYE RATIO, 20 METERS. ERONT«TOuBACK RATION
s ) FRids)
22 /{b{ao [l T et
20 M / 28 .
18 e b ; 20
18 . L~ : T M S~
) | L e
o
e s ”}E- ha “w3  the 40 i 142 . t4.3 e
regeEncy [MHz) 5 MEYERS. H-w‘rwenn‘y( He}
VIR : il
2% b, / f E Je
28 N Jl i ! 28 L P
" N RN L 20 AR
78 L AN i L/ 15 i, ~.
4 s / Fr) st [~
- LX) m/%ﬁ/ -
fir Tor ¢
210 240 #2213 At 2t i ] 2LE %L 21.%!;‘{ et LY
Fregeney (Mite) 10 METERS, Freguency (MAz)
VIWR FB{s;
22 N I Vi o
20 I S/ 25
L8 7 ) o Ceopi Tt
18 AR 4 o T N N
L \c-§> o / i ol P
12 ¥ | G . §
Lo o
280 283 284 §86 288 290 252 2O 282 284 246 20 200 292

Ereguency (AR, Fregwency [ MHn)




MGURE 3,

#Fale noLl
UMNDERN LAt

FIGURE 2.

FEGURE 3.

*» HGURE 4.

e e

FIGURE 6.




	page1.pdf
	page2.pdf
	page3.pdf
	page4.pdf
	page5.pdf
	page6.pdf

